
The Design of a Desalination Plant in the Bay of Bengal

A Technical Report submitted to the Department of Chemical Engineering

Presented to the Faculty of the School of Engineering and Applied Science
University of Virginia • Charlottesville, Virginia

In Partial Fulfillment of the Requirements for the Degree
Bachelor of Science, School of Engineering

Catriona Corallo
Spring, 2022

Technical Project Team Members
Toni Ajala

Stephanie Gernentz
Yonsei Kim

On my honor as a University Student, I have neither given nor received unauthorized aid on this
assignment as defined by the Honor Guidelines for Thesis-Related Assignments

Eric Anderson, Department of Chemical Engineering



Table of Contents
[...]
flare, or a scrubber can be implemented to mitigate the spread of the chlorine. Other safeguards

that must be considered are the potential requirements for containment ponds of the

neutralization solution or water after they have been used in order to prevent ecological damage

from the chlorine, the use of high flow check valves to stem any leaks from hoses, making sure

that the procedures for switching or filling tanks is well-established and followed closely, and

potentially placing the tanks underground in order to prevent above ground spread or damage.

Small leaks can also lead to injury as well, so making sure chlorine detection alarms are placed

around the tank and immediate area around the chlorine storage will be essential for the safety of

those working around the disinfection unit. While there are other methods that can be used with

less hazards, such as sodium hypochlorite, chlorine is the most common and efficient way to

41



disinfect this volume of water (Bazargan, 2018). To prevent a massive leak and spread of

chlorine, we are limiting our on-site inventory greatly, as well as spreading our chlorine storage

among multiple tanks, so that even if one tank ruptures, the damage would be greatly reduced by

the smaller volume of the tank as well as the lower inventory.

3.7.3. Environmental Concerns

If we are discharging brine waste into the Bay of Bengal. The environmental impacts are

mostly caused by brine discharge, but also, to a lesser extent, by the chemicals used in the

cleaning of various modules, and also thermal pollution. Because brine is denser than seawater, it

tends to settle on the ocean floor, where it can harm susceptible marine species. It also contains

less oxygen than seawater and may contain potentially harmful compounds added during the

desalination process, such as copper or chlorine. Furthermore, because brine settles to the

bottom, away from waves and currents, it may be difficult to disperse. Moreover, research shows

that there are little to no changes in temperature and pH of the body of water when brine is

disposed of. However, if this becomes a problem in future years, we will adhere to any

regulations from local and federal governments in India.

3.7.4. Social Motivation and Impact

We were inspired to situate our facility in Chennai since India offers unparalleled chances

for social investing due to the magnitude and possibility for long-term rewards, regardless of

market uncertainties. Concerns that affect India include poverty, unemployment, gender inequity,

and insufficient access to water. Only via such innovative solutions will India be able to continue

its development trajectory and deliver inclusive growth. Millions of people will gain access to

clean water as a result of the plant's construction in India. Additionally, we would recruit the

locals allowing them to obtain and preserve transferable skills; their salary would ameliorate

42



poverty. Moreover, we are committed to being an equal opportunity employer, pledging not

discriminate against employees based on race, color, religion, sex, national origin, age, disability,

or genetic information. We hope to champion women’s rights, alleviating some of the gender

inequality Indian women encounter. Our desalination plant will effectively bridge the enormous

divide that exists between the prosperous and this underserved country.

43



4. Final Design

Figure 4.1: PFD of Desalination Plant

44



4.1. Pretreatment

Figure 4.2: PFD of Pretreatment

The entire pretreatment stage processes 196 MLD of raw seawater and distributes 164.1

MLD of treated seawater into the RO separation stage. The pretreatment portion of the

desalination process contains 4 separate steps: the addition of coagulants, removal of sediment

through strainers, ultrafiltration, and nanofiltration purification. A total of 20 tons per day of

aluminum sulfate coagulant will be distributed into the incoming seawater, and once coagulation

has occurred, 33 Eaton's High Flow MCS-1500 Mechanically Cleaned strainers will be

implemented with a recovery rate of 98%. After the strainer has processed the water, 192.1 MLD

enters the UF portion where 182 active UF membranes filter out particles larger than 0.03𝜇m.

These UF membranes contain a single element recovery rate of 95% and will be purchased from

DOWTM with the model name SP-2660. From this stage, 182.2 MLD of seawater will enter the

nanofiltration unit, and 9.6 MLD will join the 3.92 MLD waste stream from the strainer and

return to the Bay of Bengal.

During nanofiltration, impurities with a diameter larger than 1 nm are filtered out and

returned to the Bay. These NF membranes will be purchased from Dupont with the model name

45



XC-N HP. Due to each NF membrane containing a low recovery rate of 15%, 6 membranes will

be connected within a single stack to achieve a single stack recovery rate of 90%. All membrane

specifications are described in Section 3.1.4: Nanofiltration. The incoming seawater flow for this

stage is 182.2 MLD with a waste stream of 18.2 MLD and a final pretreatment permeate of 164.1

MLD. Through both ultrafiltration and nanofiltration, a total of 0.144 MLD of seawater will be

diverted to backflush both filtration unit stages regularly. This 0.144 MLD has already been

omitted from the final pretreatment exit flow rate value of 164.1 MLD. Table 3.1 depicts all the

entering and exiting seawater flow rates for each stage in the pretreatment process.

46



4.2. Reverse Osmosis

Figure 4.3: PFD of Reverse Osmosis System

The reverse osmosis system processes 190 MLD of treated seawater, 164 MLD from

pretreatment and 26 MLD from ED recycle stream, and consists of 5,131 membrane elements

and 733 pressure vessels. The membranes are split into two stages, process unit RO101 in

Figure 4.3 processes all of the water, and process unit RO102 in Figure 4.3 processes the

retentate stream from the first stage. Both stages achieve 56% recovery of water. The first stage

consists of 2975 FilmTecTM SW30XLE-440i membranes which have a permeate flow rate per

membrane of 37,400 L/day. The second stage consists of 2156 high-fouling FilmTecTM

SW30HR-320 membranes which have a permeate flow rate per membrane of 23,000 L/day and

are built to handle the increased salt concentration going into the second stage. The membrane

dimensions are shown in Figure 3.3, and the membrane specifications for the first and second

stage membranes are shown in Table 3.2 and Table 3.3, respectively. The permeate stream exits

the system at 150 MLD and the retentate stream exits at 36.8 MLD.

The RO membranes are housed within pressure vessels, with 7 membranes per vessel.

47



These pressure vessels are necessary to ensure that the RO membranes remain at a specific

pressure. The first stage pressure vessels operate at 55 barg and the second stage operates at 80

barg. Additionally, 8-E-1000-1M-to-8M-R6 is the pressure vessel we are using from LennTech

for the first stage. The diameter and length of the pressure vessel are 8 in and 280 in,

respectively.

The body material of  the pressure vessel is glass/epoxy, and there are a total of 425

vessels necessary for stage 1. For stage two, the specific vessel we are using from LennTech is

8-E-1200-1M-to-8M-R6. The diameter, height, and body material of these vessels are the same

as that of stage one. However, we only need 308 vessels for stage two due to the fewer number

of RO membranes.

Furthermore, we are utilizing the PX Q300 Pressure Exchanger Device from Energy

Recovery®. Pressure exchangers transfer the power from a high pressure stream to a low

pressure stream. In this case, the high pressure brine stream will transfer its energy to part of the

low pressure RO inlet stream, which allows us to decrease the pumping power required for the

entire inlet stream. The system will consist of 23 pressure exchangers and each pressure

exchanger can transfer 60% of the power to the low pressure stream.

48



4.3. Permeate Post-treatment

Figure 4.4: PFD of Permeate Post-Treatment

After the water is filtered through reverse osmosis, the permeate is sent to post-treatment.

First, 11 MLD of permeate is diverted to remineralization. 0.2 MLD is used in the lime slurry

mixer to be mixed with 11.6 tons/day of Ca(OH)2. The lime slurry and the rest of the 10.8 MLD

of permeate is mixed in a lime saturator in order to make a 1000 mg/L Ca(OH)2 solution. The

lime saturator is designed so that any impurities from the lime have fallen out of solution and

have been removed. After the lime saturator, 6 MLD of the treated water will be diverted to a

TOMCO2 Systems PSF, where it will be pressurized to 60 bar and be mixed with 13.1 tons/day

of CO2 at 60 bar to create carbonic acid. The carbonic acid will then be injected into the rest of

the untreated and treated permeate water stream to create 150 MLD of remineralized water. 15

MLD of the remineralized water is redirected to a seperate stream to be injected with 375 kg/day

of Cl2 using a compact chlorometer, and the chlorinated water is then injected back into the

mainstream to create 150 MLD of product water, which is then sold.

49



4.4. Brine Post-Treatment

Figure 4.5: PFD of Brine Post-Treatment

4.4.1. Electrodialysis

The electrodialysis system will consist of 435 membrane pairs in a single stack to process

the 36.8 MLD brine stream entering. The total current and stack voltage are 65,250 A and 6 V,

respectively, which means a power of 391.5 kW is required for the system. The inlet stream has a

salt concentration of 80 g/L which is decreased to 33 g/L in the diluate stream and increased to

200 g/L in the concentrate stream. The diluate stream will be returned to the RO system at 26.8

MLD. The concentrate stream will be brought to the crystallizer at 10.5 MLD. The remaining

system specifications can be found in Table 3.5.

4.4.2. Crystallizer

The crystallizer system is designed as a heated moving bed with vents above the unit to

release water-saturated air into the atmosphere. The 10.5 MLD brine stream from the

electrodialysis unit will be the inlet stream, and 349 MW will be the heat duty provided to the

system to evaporate the water off. The total 2.1 million kilograms of salt will be recovered and

deposited in silos for distribution.

50



4.5. Pumps

The desalination plant contains 12 total pumps to help transfer water throughout the

system. The pump ID names are located in Figure 4.1, and the pumping power for each unit was

calculated with the differential pressure in order to determine the amount of power needed.

Table 4.1: Pumping power for each pump unit

Table 4.1 shown above depicts the power for each pump as well as their construction

material. 1.5 bar is added to the goal pressure to account for frictional losses to give the final

pressure. All pretreatment and brine post-treatment pumps must be made from copper alloy

because it will prevent corrosion from salt water. However, once the salt is separated from the

water, the pump material for the permeate post-treatment will be stainless steel.

51



4.6. Storage Tanks

Various storage tanks are necessary for this production process in order to accommodate

for redundancies and allow for unexpected maintenance on broken equipment. Within the

pretreatment section, two storage tanks are used for the aluminum sulfate coagulant and

pretreated saltwater. Aluminum sulfate solution is stored in 1 cylindrical steel tank with a

thermoset powder coating that is capable of storing 14 days worth of solution; approximately

0.11 ML. This aluminum sulfate solution storage tank will be purchased through National

Storage Tank Inc, and measures a height and diameter of  2.4 and 2.7 m respectively (National

Storage Tank Inc, 2020). The tank volume is 4,000 gal which can hold 0.15 ML of solution at

ambient pressure.

A secondary pretreatment storage tank is placed at the end of pretreatment in order to

serve as storage in case the RO process section must be temporarily shut down for maintenance.

22 steelcore corrugated bolted steel storage tanks are capable of holding 1 full day's worth of

treated saltwater, or 164 ML. These tanks will be purchased from the National Storage Tank

Outlet with tank dimensions of 21.6 m in diameter and a height of 21.3 m (National Storage

Tank Outlet, 2020). The tanks are manufactured with zinc galvanized steel and will contain water

at ambient pressure. Each tank contains a volume of 2,000,000 gallons or the equivalent 7.6 ML

of water.

The post-treatment freshwater process contains three storage tanks as well; a slaked lime

storage silo, liquid chlorine storage tank, and carbon dioxide storage tanks. The lime storage silo

is manufactured to contain 60 days worth of lime powder, equivalent to 696 tons of lime, and is

purchased from the National Storage Tank Outlet. This tank is a factory coated bolted steel tank

with a thermoset powder coating with a conical roof style (National Storage Tank Outlet, 2020).

52



The diameter and height dimensions of this cylindrical tank are 5.5 and 12.2 m respectively. Its

total volume is 80,000 gallons and is held at atmospheric pressure.

The liquid chlorine storage tank is built to hold 2 days worth of solution which amounts

to 135,000 gallons of liquid chlorine. To accommodate this need, 8 plastic polyethylene storage

tanks from National Tank Outlet will hold 16,874 gallons of liquid chlorine at a pressure of 6 bar

(Plastic Mart, 2022). Each cylindrical tank has diameter and height dimensions of 4.2 and 6.15 m

respectively and has a 20,000 gallon capacity, allowing for each tank to be 84% filled.

Finally, a carbon dioxide storage tank is used to store CO2 for its injection into the

incoming freshwater stream. In order to store 14 days worth of CO2 gas, 3 70-ton large portable

cylindrical storage units will be purchased from TOMCO2 Systems. Each tank contains an outer

jacket aluminum cover as well as polyurethane insulation. Each tank can hold 70 tons of CO2 gas

and contains the following dimensions: height of 4.1 m, length of 17.5 m, and a width of 2.3 m

(TOMCO2 Systems, 2022). Lastly, the tanks will be maintained at a pressure of 24 bar.

53



5. Future Work and Recommendations

In order to improve the design of this desalination plant in the future, we would suggest

removing the crystallizer. Challenges that would be faced by removing the crystallizer include

buying a significant amount of extra land for salt pools, having to dump the brine 3 months out

of the year during the monsoon season, including a more in depth cleaning process for the salt

once the water has evaporated since it was open to the elements, and finally paying for the

negative environmental impacts that highly concentrated salt pools will have on the soil and

wildlife.

A recommendation for the crystallizer would be investigating the use of a multi-effect

evaporation to use heat more efficiently to evaporate the water. Also, investigating a method of

crystallization to recover and process the steam into potable water. This could lead to potentially

lower costs for pumping and RO costs since the RO could be run at a lower pressure since more

water will be recovered from the brine.

Because creating salt was not profitable, future groups could consider disposing brine

instead of producing salt. Brine can be hazardous to the marine environment due to its

higher-than-normal salinity or the presence of pollutants that would not otherwise exist in the

receiving water body. However, with the right precautions, brine disposal in surface water could

remain a feasible option for seawater desalination plants. To reduce salinity, the brine might be

mixed with ordinary seawater or municipal wastewater before disposal. Another type of disposal

is sewer discharge, which involves dumping brine into a neighboring wastewater collection